
 

 

 

 

 

 

 

FLOTATION AS PRE-TREATMENT FOR MIXED DAIRY AND MUNICIPAL 

WASTEWATER IN A MUNICIPAL WASTEWATER TREATMENT PLANT 

 

 

 

 

Lappeenranta–Lahti University of Technology LUT 

Degree Programme in chemical engineering, Master's thesis 

Master’s programme in Water Technology 

2025 

Markku Koivula 

Examiners: Professor, Susana Rodríguez-Couto 

                   Associate Professor, Ritva Tuunila   



ABSTRACT 

Lappeenranta–Lahti University of Technology LUT 

LUT School of Engineering Science 

Chemical Engineering 

 

Markku Koivula 

 

Flotation as pre-treatment for mixed dairy and municipal wastewater in municipal 

wastewater treatment plant 

 

Master’s thesis 
[...]
pressure has usually been set between 4-8 bar for flotation white-water. (Woodard & Curran, 

2007) 



33 

 

 

Overall, it is mentioned that according to DAF process all parameter are not known and 

cannot be precisely foreseen and for that reason it is important to conduct a pilot scale test 

to ensure the process suitability for certain influents.  (Shammas et al. 2010, 5) 

3.2.3  Examples of DAF utilizations in literature 

DAF is a process that can efficiently separate oil, grease and suspended solids from water. 

DAF is in history utilised for oil separation in petroleum industry and fats, oils and grease in 

food processing industry for plant and animal wastes. (Shammas et al. 2010, 200, 538) 

As an example, Ekolat plant in Vipava, Slovenia that is part of Italian Sabelli group, 

constructed a DAF process to separate COD and FOG from dairy wastewater. Ekolat dairy 

in Vipava uses milk 130 000 L/w in production, Ekolat plant effluent concentrations were 

COD 3220 mg/L, TSS 710 mg/L, TN 71 mg/L FOG: 580 mg/L. Wastewater treatment costs 

were very high and that lead to decision of building wastewater treatment process in-house 

to reduce wastewater treatment costs. Solution was 25m3/h DAF process that removes 70% 

of COD and basically all FOG is removed. (Fluence Corporation 2024)  

DAF is proposed to use in-house treatment in dairy industry to recovery of valuable material 

from waste streams. For example, Ryder et al. (2018) proposed a DAF process to separate 

caseins from dairy effluent streams and reuse it as protein source in other applications. 

Shammas et al. (2010) reported a 76% reduction of BOD for slaughterhouse wastewater, 

92% reduction of SS for Margarine factory, 98% of SS reduction for Car factory, 96% of SS 

reduction for Paper mill and 75% of SS and 58% of BOD reduction for cannery. For flotation 

process efficiency in municipal wastewater treatment Shammas et al. (2010) reported TSS 

reduction of 50-60% for TSS and 98% for Settleable solids without coagulants and 85-90% 

and 100% with coagulants respectively.  

In one wastewater treatment facility of vegetable food industry flotation was used to treat 

1000-2000mg/L of SS. SS reduction was 60-90% and BOD reductions 50-70% and 

hydraulic load is average 5m3/(m2h) (Viitasaari et al. 1995). In Norway smaller, up to 

40m3/h, flotation units as municipal wastewater pre-treatment has been used. Coagulation 

by ferric chloride and polymer flocculation addition have been used. Overflow rates from 

1.9 m2/h to 5 have been achieved 91,7% to 98% removal of phosphorus (mg/L) and from 



34 

 

 

69,9% to 91,8% of COD (Ødegaard, H. 2001). In another study, dairy industry flotation 

process as pre-treatment unit was suggested to cease the use of chemical before flotation in 

order to preserve nutrients in flotation effluent that was further treated in biological stage.  

(Ambrosova & Kruglikova 2021) Wang et al. (2021) reported for municipal wastewater with 

concentrations TSS 325 mg/L, COD 251 mg/L, BOD 116 mg/L, TP 1.6 mg/L and TKN 25 

mg/L, average removal of 76.6% TSS, 48% COD, 49% BOD, TP 25% and TKN 20% in a 

pilot scale experiment of 9 m3/h flow and hydraulic loading rate 2.4 m3/m2/h.  

Laeva Dairy of Valio Eesti AS located in Valmaotsa Village in Tartu rural municipality in 

Estonia and Võru Cheese Plant in Võru Southern Estonia rely on DAF as a pre-treatment in 

dairies wastewater treatment.  Laeva Dairy, production includes fresh dairy products: milk, 

cream, kephir, yoghurt, curd creams and cottage cheese. Production in Laeva dairy is 7 000 

tonnes per month. Võru Cheese Plant manufactures hard cheese products with production of 

900 tonnes per month. Võru and Laeva dairies WWTP:s flotation influents and effluents and 

calculated reduction percentages are presented below in Table 1 and 2. Data were provided 

by the companies. 

Table 1. pH, BOD7, CODCr, Turbidity, TN and TP of Võru Cheese Plant flotation unit influent and 

effluent and flotation reduction percentages of four different sample analyses.  

Flotation influent pH BOD7 CODCr Turbidity TN TP 

1 6,7 830 1100 240 38,1 12,9 

2 7 650 850 220 39,8 8,17 

3 6,6 1060 1330 360 51 11,7 

4 6,4 1250 1570 300 47,8 14,2 

       

Flotation effluent pH BOD7 CODCr Turbidity TN TP 

1 6,1 600 760 120 21,4 3,4 

2 6,4 610 800 80 28,8 3,8 

3 6,4 650 830 60 27 3,73 

4 6,3 900 1170 220 39,8 5 

       

Reductions   BOD7 CODCr Turbidity TN TP 

1   28 % 31 % 50 % 44 % 74 % 

2   6 % 6 % 64 % 28 % 53 % 

3   39 % 38 % 83 % 47 % 68 % 

4   28 % 25 % 27 % 17 % 65 % 

 



35 

 

 

If DAF process in Valio’s Laeva Dairy WWTP is not working properly and high COD 

concentrations occur DAF effluent is pumped to ring canal tank before biological process 

because too high COD inhibits the biological process.  

Table 2. BOD7, CODCr, Turbidity, TN and TP of Laeva dairy WWTP flotation unit influent and 

effluent sample analyses average, maximum and minimum concentrations and reductions in flotation 

unit from year 2021.  

Influent BOD7 Turbidity CODCr TP TN 

Average 1477 666 2631 13 79 

Max 1900 1000 3100 18 100 

Min 1200 270 2000 5 6 

      

Effleuent BOD7 Turbidity CODCr TP TN 

Average 553 238 947 7 30 

Max 1100 670 1700 13 61 

Min 340 18 440 2 11 

      

Reductions BOD7 Turbidity CODCr TP TN 

Average 62 % 64 % 64 % 52 % 64 % 

Max 80 % 97 % 84 % 82 % 87 % 

Min 42 % 26 % 43 % 15 % 39 % 

  

DAF can also be used as bypass water treatment for primary treated municipal wastewater. 

Separation efficiency of 90%, 47% and 70% of P, COD and SS, respectively, and very good 

microbial removal of 98-99,8% have been reported. (Koivunen et al. 2008) 

 

 

 

 

 

 

 



36 

 

 

4  Turenki wastewater treatment plant 

Turenki Wastewater Treatment Plant (WWTP) treats municipal wastewaters from Janakkala 

build-up areas and also from dairy industry factories in Turenki. Dairy industry represents 

in average 30% load of influent to Turenki WWTP. 

WWTP:s capacity is measured as people equivalent (PE), that is calculated from the BOD7 

load in WWTP. According to Finnish Government degree on Urban Wastewater, one human 

produces BOD7 70 g per day (2006). In year 2023 people equivalent (PE) in Turenki WWTP 

calculated based on BOD7 was 25 700 and based on the last five years average the 90th 

percentile population equivalent (PE90) was 35 400. PE90 describes the maximum load 

situation in WWTP (KVVY Tutkimus Oy 2024).   

4.1  Process design parameters 

Turenki WWTP is a traditional biological-chemical activated sludge process with nitrogen 

removal. Design capacity people equivalent of Turenki WWTP is 39 000. Design parameters 

are presented on Table 3. below. 

Table 3. Design parameters of Turenki WWTP (Airix, 2007) Average values for example Qaverage is 

the average flow that is it supposed to go through WWTP process. Maximum values, for example 

Qmax is the maximum water flow that can go through process. Maximum values are values can be 

hold only for short period of time.   

 Parameter Value Unit 

Qaverage 4 100 m3/d 

qdesing 360 m³/h 

Qmax 12 200 m³/d 

qmax 720 m³/h 

BOD7_average 2 700 kg/d 

BOD7_ max 3 400 kg/d 

TPaverage 40 kg/d 

TPmax 55 kg/d 

TNaverage 230 kg/d 

TNmax 270 kg/d 

SSaverage 1 800 kg/d 

SSmax 2 500 kg/d 

PEBOD 39 000  
 



37 

 

 

4.2  Process description 

Treatment process in Turenki WWTP is based on biological activated sludge process with 

nitrogen removal and chemical precipitation. Excess sludge treatment is outsourced after 

dewatering. Experimental site permission for wetland and for constructed basin for bypass 

waters is ongoing as improvement experiment to effluent treatment. Turenki WWTP process 

diagram is presented in Figure 3 below. 

 

Figure 3. PFD diagram of Turenki WWTP before flotation unit.  

4.2.1  Preliminary treatment  

First the influent is screened with 3 mm opening fine screens to separate solids like rags, 

plastic pieces, and larger organic particles.  Screened solids are washed in a washer to avoid 

organic material ending up in screening solids disposal. After screening is grit removal. 

Removed grit is also washed in a sand washer before disposal.  

Precipitation/coagulant chemical, ferric salt, is added to the influent in the grit removal phase 

where influent flow and grit removal aeration mixes coagulant to effluent properly.  In 



38 

 

 

Turenki WWTP coagulation chemical used in chemical coagulation is ferric sulphate or 

chloride.  

After screening, grit removal and adding precipitation/coagulation chemical wastewater is 

referred as pre-treated wastewater. In Turenki WWTP there is no primary clarification which 

is a typical process stage after screening and grid removal in most WWTP’s.  

4.2.2  Biological treatment 

After preliminary treatment in Turenki WWTP is pre-aeration tank, size 330 m3 where 

influent to biological treatment is slightly aerated before entering the three-line activated 

sludge process (ASP) with total size of 3 000 m3.  Every line in ASP there is first anoxic 

denitrification tank, á 500 m3 and in the second stage consist of á 500 m3 aerated tanks. 

Excess sludge is removed from aeration tanks, to dewatering. Below is presented basic 

parameters of Turenki WWTP biological treatment. 

• Size of the whole ASP is 3 000 m3 where 50% is for the denitrification (DN) and 

50% for the nitrification (N) process 

• Sludge concentration in aeration is 5 kg/m3 (in practice max 7 kg/m3) 

• Food-to-microorganisms (F/M) ratio is 0.15 kg BOD7-ATU/kg MLSS*d  

• Volumetric load 0.75 kg BOD7-ATU/m3 

• Recycle sludge (RS) ration in ASP  150%  

• Return sludge 140 - 180%  

• Excess sludge is removed 200-250 m3/d from aeration so that sludge age is average 

14 days 

After ASP and nitrogen removal, sludge is directed to secondary settling i.e. clarification 

where flocculated sludge is separated gravitationally from water. Flocculation is enhanced 

by polymer addition. Sludge is returned from the settler’s bottom to the pre-aeration tank. 

This return activated sludge (RAS) can also be pumped straight to ASP if necessary. Below 

are presented secondary settling phase parameters in Turenki WWTP. 



39 

 

 

• Total secondary settling area is 716 m2 

• Designed surface loading rate (SLR) 0.5 m/h, (max 0.69 m/h)  

• Solids loading rate 2.5 kg SS/m2h  

• Sludge volume index (SVI) is 150 mL/g  

• Hydraulic loading rate 0.45m3/m2/h 

Treated water from settling is discharged after quantity and quality measurement. Performed 

online quality measurements include Temperature, pH, TSS, NH4, TP and DP. 

4.2.3  Experimental site permission, Wetland and Constructed Basin 

At the moment there is a study is going on about wetland as tertiary treatment in Turenki 

WWTP. Wetland is old swamp dam basin sugar industry used to treat sugar beet washing 

waters. Size of a dam area is about 130 000 m2 and it is mostly growing birch, willow and 

different plants like mugwort and thistle. Turenki WWTP has at the moment experimental 

site permission to discharge treated wastewater to this wetland in order to study effects to 

receiving water. 

Given permit includes Constructed Basin for bypass water that is used to store bypass waters 

until returning to treatment process or to discharge bypass water through basin when basin 

capacity is exceeded. Basin has 4 000 m2 settling area and max 1,5 m water depth. Bypass 

water is pre-treated wastewater in Turenki WWTP. It has been observed that settling of 

solids and precipitation of soluble phosphorus is occurring in basin thus reducing bypass 

water load to receiving water.  

4.3  Turenki WWTP Influent, incoming wastewater 

Concentration and load measurements from Turenki WWTP influent are done from samples 

taken based on Government Decree on Urban Wastewater Treatment (888/2006) and 

Turenki WWTP environmental permit (2015). Minimum number of samples for 

Government decree and permit is 12 samples in a year. 12 excess samples are done for the 



40 

 

 

site permission and in addition samples are taken as needed. All samples are analysed in 

accredited and certified laboratory. In this chapter basic influent parameters are explained. 

In Turenki WWTP effluent flow is measured as online measurement. Influent flow is 

assumed to be the same as effluent flow. In case of bypass the bypass water flow is also 

measured and added to calculation of total influent flow. Influent and effluent flows are 

needed to calculate both influent and effluent loads and WWTP treatment efficiencies and 

reductions. From flow to WWTP, also sewer network infiltration coefficient is calculated 

annually. The infiltration coefficient indicates the leakage of the network, i.e. how much 

stormwater and rainwater enter the wastewater network. High variation in influent flow i.e. 

variation in diurnal flow over 250% causes great threads to the process due to the loss of 

activated sludge in the settling phase (Samer M. 2015). Average daily flow to Turenki 

WWTP is 4100 m³, but in history it has raised once as high as 19 000 m³ at spring time flood 

when snow was melting rapidly. Simultaneous rain with snow melt increases the infiltration 

flow to sewers. Infiltration water preventing by continuous sewer network repair and 

renovation is important to decrease infiltration water floods in WWTP. 

Thanks to dairy industry, Turenki WWTP influent temperature is several degrees higher 

compared to normal WWTP influent that consists only of normal municipal wastewater. In 

annual average Turenki WWTP effluent temperature has 15.5 ℃ and the lowest value was 

9.6 °C in the last three years. Without the warm industry water during winter time effluent 

temperature could drop to 6-4 °C. Warm water over the year helps the biological process 

and it specially donates to denitrification process that reduces under 10 °C temperatures, 

which is the case normally during winter time in Finland.  Due to the warm industrial waters 

denitrification process can be obtained fully functioning around the year in Turenki WWTP.  

pH is 7.5 in average and it varies between 6.9 and 7.9 when reviewing the measurements 

from the last three years. Chemical addition in order to rise pH is not usually needed because 

the high alkalinity of incoming dairy wastewater.  

Because of the high organic wastewater load from the dairy industry, BOD load to the plant 

is elevated. Typical BOD:N:P ratio in influent is approximately 100:17:5 (KVVY 2024), but 

in Turenki WWTP the average ratio in 2023 was 100:12:2. The optimal ratio for biomass 

growth is 100:5:1 (Metcalf & Eddy Inc., 2013). Dairy effluent elevated BOD makes dairy 

effluent a good carbon source for nitrogen removal processes, especially denitrification. 



41 

 

 

Denitrifying bacteria require organic carbon (BOD) for nitrogen removal. Thanks to this 

high BOD dairy effluent additional carbon source is not required in Turenki WWTP. 

4.3.1  Overview of typical influent parameters in Turenki WWTP 

Influent characteristics in Turenki WWTP are strongly influenced by the dairy industry. 

Dairy industry wastewater characteristics varies a lot depending on the ongoing production. 

Dairy wastewater increases BOD and COD concentrations in wastewater coming to Turenki 

WWTP.   BOD and COD load in dairy wastewater is 4 to 10 times higher than in average 

municipal wastewater. Approximately 90% of load in dairy wastewater origins from washes 

cleaning in place (CIP) operations. Internationally In-house treatment with activated sludge 

or DAF is usually used in dairy industry as pre-treatment for dairy effluent before 

discharging to municipal sewer. (Żyłka et al. 2020) However, in Turenki there isn’t in-house 

wastewater treatment in dairy industry. Influent flow to Turenki WWTP, concentrations and 

loads from the past 3 years are presented in Table 4. as yearly averages. 
[...]
much was yearly bypassed in floods over design settling flow 8 500 m3/d and over maximum 

settling flow 12 200 m3/d. Here we can see that 53% of bypass could be avoided if the 

designed flow for settler could be in use fully and 88% if could be achieved total maximum 

capacity 12 200 m3/d without need for bypass. 

Table 8. The amount of water bypassed [m3/a] during the years 2021-2024: total amount, only the 

water amount exceeding the 8 500 m3/d flow and water amount exceeding 12 200 m3/d situations. 

 2021 2022 2023 2024 total 

total bypass [m3/a] 53 302 119 742 64 934 88 559 326 537 

over 8 500 m3/d 

[m3/a] 23 879 69 720 7 978 50 347 151 924 

bypass reduction % 55 % 42 % 88 % 43 % 53 % 

over 12 200 m3/d 

[m3/a] 8 256 22 575 762 6 657 38 250 

bypass reduction % 85 % 81 % 99 % 92 % 88 % 

 

Appendix 1. presents the effects to treatment efficiency and discharged water concentration 

if bypass water flows could be reduced accordingly. From there we can see that in the year 



48 

 

 

2024, permission concentration limits and treatment efficiencies were exceeded in period 1. 

and 2. due to bypass water reducing treatment efficiency leading to BOD7-ATU and TP 

concentration elevations over permit limits and reduced treatment efficiencies in period 1. 

and BOD7-ATU concentration limit exceeding and TP efficiency reduction in period 2. All 

permission limits in period 2. and period 1. TP concentration limits could have been fully 

filled if designed hydraulic capacity 8 500 m3/d had been in use and also in period 1. BOD7-

ATU concentration and TP treatment efficiency limit would have met the permission limit if 

maximum hydraulic capacity 12 200m3/d had been fully in use. Similar results were 

observed in the bypass water flow analysis for other years as well. 

To control and decrease the storm water and snow melting floods causing leakage waters in 

sewer investments to sewer network renovation and potential infiltration sites research is 

done every year. According to network infiltration coefficient Janakkala Vesi sewer network 

is not very leaky (KVVY Tutkimus Oy 2024). Despite of that fact, flood waters have caused 

sludge over flow situations in WWTP and to protect the valuable sludge not to run out of the 

WWTP with discharge effluent operators have had to resort to bypasses. Bypass situations 

have been necessary even though flow hasn’t met the WWTP designed hydraulic capacity 

flow 8 500 m³/d. The cause of the easily escaping sludge has been considered to be a higher 

FOG content compared to normal municipal wastewater, which decreases the sludge's 

settling ability in clarifiers that rely on a gravity-based sedimentation separation process. 

(Chao et al. 1981) FOG in activated sludge along with the Denitrification-Nitrification 

process provides M. parvicella bacteria good environment to grow the lipids in FOG being 

the carbon source for M.parvicella and the advantage that it can survive in anoxic conditions. 

Apart the fact that M.parvicella bacteria also degrades LCFA’s caused by the FOG it also 

contributes to the poor settling properties and sludge/foam accumulation in aeration surface. 

 

 

 



49 

 

 

4.6  Designing DAF as a new pre-treatment process 

Dairy industry in Turenki has not been able to build sufficient pre-treatment in their sites 

due to lack of space and therefore, it was agreed to investigate the implementation of a pre-

treatment for the FOG removal process in Turenki WWTP. Authority official supervising 

the environmental permit also ordered Turenki WWTP to build the pre-treatment process to 

avoid the limit exceeding’s. For that reason, and because the dairy industry wastewater has 

been discharged through the public sewer, it will be mixed into the municipal wastewater 

before pre-treatment of influent at WWTP  

Dissolved air flotation (DAF) was selected as pre-treatment process because of its maturity 

and well-known performance in separation of light substances. DAF separation capability of 

processed FOG separation was tested successfully in pilot scale flotation unit first. There 

were expectations that emulsified oils will not be separated from wastewater without 

biological treatment and therefore flotation pilot was set in many process phases to found 

the most suitable.  

Flotation was tested in pilot scale to be sufficient to remove FOG from the Janakkala dairy 

industry sewage. Pilot test was done in a small flotation unit which surface area was 3.7 m². 

Tested flow rates were 2, 5 and 10 m³/h leading to surface loads of 0.54 - 2.7 m/h. Pilot test 

was done in many process phases and the most suitable was found to be the incoming 

wastewater before any treatment, but highest concentration of dairy sewage. This found 

phase is sewer well in Easter sewer pipe in WWTP site, but before the WWTP process, that 

carries all the wastewater from dairies and also Turenki municipality wastewater to WWTP. 

In pilot test at this point ferric sulphate as precipitation chemical was not added, but it was 

tested earlier that SS removal could rise to 99% when the precipitation chemical is used. 

Results from the piloting are presented in Table 9 below. 

Table 9. Results from pilot scale experiment presented as reduction % for BOD, TP, TN, TSS and 

FOG in different surface loads and polymer concentrations.   

Surface 

load 

[m/h] 

Polymer 

g/m3 
BOD7-ATU TP TN TSS FOG 

0,54 6 57 % 56 % 57 % 70 % 63 % 

1,35 2 40 % 31 % 31 % 64 % 50 % 

2,7 1,2 29 % 20 % 6 % 49 % 39 % 



50 

 

 

From pilot test results we can see, that flotation successfully separates FOG from raw 

wastewater. Having that knowledge and the fact that flotation was planned to separate 

existing dairy industry’s FOG from wastewater, the process was determined to build so that 

influent to flotation is drawn from Easter sewer pipe where the industry effluent is 

discharged to WWTP. The selected Easter sewer pipe flow is approximately 2 200 m3/d from 

which 1 600 m3/d is normal municipal wastewater and 800 m3/d is from the dairy industry. 

Eastern sewer pipe wastewater contains also 60% of CODCr, 70% of BOD7-ATU and 90% of 

FOG load to Turenki WWTP. The selected solution reduces the process size and investment 

and operation costs because all influent streams to WWTP are not forced to treat in flotation 

which would have significantly increased the total flow volume and equipment size. 

Measured sewage flow and loads from east sewer pipe are presented in Table 10. 

  

Table 10. Wastewater flow and loads in eastern sewer pipe.   

Parameter Unit Eastern sewer pipe 

Mean Flow Qmean m3/d 2 226 

BOD7-ATU kg/d 1 378 

CODCr kg/d 2 737 

TP kg/d 25 

TK kg/d 130 

TSS kg/d 1 305 

FOG kg/d 229 

 

Based on the pilot experiment the flotation process minimum removal efficiencies are 

assessed. Assessment included the idea that BOD cannot be reduced too much so that the 

biological treatment won’t be compromised. Designed removal efficiencies are presented in 

Table 11. 

Table 11. Designed minimum reduction % for BOD7-ATU, TSS and FOG.  

  Minimum reduction [%] 

BOD7-ATU 50 

TSS 50 

FOG 60 

 

 



51 

 

 

Based on information above about the wastewater flow and load in Eastern sewer pipe, 

flotation process was designed for the following parameters. 

• qaverage  170 m3/h (2 500 m3/d) 

• qmax  340 m3/h 

• BOD7-ATU 1 500 kg/d 

• TSS  1 400 kg/d 

• FOG  250 kg/d 

 
DAF process is aimed remove FOG, so that it wouldn’t cause problems in WWTP and also 

to equalize BOD loads.  But also, must be in concern the appropriate separation so that there 

is not separated too much good nutrients and carbon so that the very good biological process 

in Turenki WWTP is not compromised.  In this selected option to place flotation to Eastern 

sewer pipe and using in Table 11 given removal efficiencies BOD:N ratio is evaluated to be 

100:20. This would probably affect negatively to nitrogen reductions in the DN process, 

considering that average municipal wastewater BOD:N ratio is 100:17 and in Turenki 

WWTP it has been in more DN process favourable 100:12. Optimal BOD:N ratio for 

efficient biological treatment would be 100:5. Too much nitrogen to BOD ratio causes 

problems in nutrient removal. Some effects are also expected to microbial composition in 

activated sludge microbiology due to the changes in influent complex to biological process. 

Also, if too much other solids are separated than FOG there may be problem with high 

amounts of greasy sludge that has to be somehow disposed. P&I diagram below presents the 

flotation situation in Turenki WWTP.  



52 

 

 

 

Figure 5. PFD diagram of Turenki WWTP with flotation unit installed as pre-treatment to dairy 

wastewaters. 

 

4.7  Selected DAF unit, Krofta Multifloat 

Influent to DAF is pre-treated in combi unit including screening, sand and grit removal and 

grease trap. Actual DAF process installed to Turenki WWTP is manufactured by Krofta 

company. Unit model is Multifloat dissolved air flotation (Krofta 2023) and it is containing 

2 units. Process flow is170 m3/h per unit. Multifloat design includes flotation enhancement 

cells (FECs), U-Elements seen in Figure 4. that allows evenly disturbed flow across the unit. 

FECs also reduce hydraulic head over the particles allowing more efficient rising rate to 

flotated material.   Retention time is minimum 3-4 minutes. Clarified water is drawn back 

down between the FECs to a collection area below the bottom of the FECs. The clarified 

water flows up over a divider plate at the top of the tank and continues into a clearwater well 

phase shown in figure 6. from where it is then discharged by gravity out of the unit. 15-50 

% of the flow is used as recycle flow back to the air dissolving tube (ADT) where it is 

saturated by air and then mixed back to flotation influent. Used recycle water pressure is 5.4 



53 

 

 

bar. Recycle maximum capacity is 60 m3/h and air consumption in process is 1-2 m3/h at 6,2 

bar pressure. Floated materials are collected at the top of the FECs and directed towards the 

sludge collection rake assembly. The rake pushes the floated material over a simple beach 

design and deposits the material into a small sludge collection trough that is discharged by 

gravity. Heavier particles settle to the bottom of the unit and are removed from there. 

 

Figure 6. Internal view of Krofta Multifloat (Krofta, 2023) 

Coagulation and flocculation with gentle mixing contact tanks are installed before the DAF 

unit. Coagulation chemical may be poly aluminium chloride of ferric sulphate. Cationic 

polymer is used for flocculation chemical as it suits for both typically negative charged 

municipal wastewater and dairy wastewater. Sodium hydroxide (NaOH) and sulfuric acid 

H2SO4 are used for pH adjustment. 

 

 

 

 



54 

 

 

5  Practical studies 

Objective of the practical study was to learn how the installed Flotation unit operates in 

Turenki WWTP. Aim was to take sufficient number of samples during long enough period 

from flotation influent and effluent to determine how good separation efficiency can be 

achieved with the flotation. The purpose was then to study what kind of impact the flotation 

has to Turenki WWTP biological treatment when biological stage influent chances due 

flotation removing FOG, BOD and TSS. To find out the changes in the biological stage 

influent, also the WWTP influent that is not pre-treated in flotation must be analysed. Below 

is defined terms for different influents and effluent in Turenki WWTP. 

WWTP influent is raw wastewater coming to WWTP that is not treated in flotation 

Flotation influent is raw wastewater incoming to flotation unit 

Flotation effluent is wastewater exiting flotation process 

Biological influent is flotation effluent + WWTP influent 

Total WWTP influent is flotation influent + WWTP influent  

WWTP effluent is biologically treated water discharged to wetland 

Flotation unit has been running in Turenki WWTP since January 2025 and first samples have 

been taken from flotation effluent in January 23th 2025.  

5.1  Methods and equipment  

Samples from flotation influent, WWTP influent, flotation effluent and WWTP effluent were 

taken as 24-hour composite samples with five automatic Elmacron VA/V3 samplers that 

were set to throw water sample every 10 minutes from water stream and discharges it to 30 

L plastic container. Below in Figure 7. is flotation influent automatic sampler. 



55 

 

 

 

Figure 7.  Flotation influent sampler Elmacron VA/V3. 

Samples from flotation effluent were collected at the same time as the samples based on 

environmental permit were taken. FOG analysis were done from both, flotation influent 

sample and WWTP influent sample so that FOG reductions could be calculated. 

After 24 hours sample collection samples were delivered to KVVY Tutkimus Oy laboratorio 

in Visamäki Hämeenlinna. Samples were analysed in KVVY Tutkimus Oy certified and 

accredited laboratory according to standards presented in chapter 2.4.  

Activated sludge in biological treatment was microscoped in order to study how the flotation 

effected on activated sludge. Used microscope was Turenki WWTP microscope Euromex 

iScope attached to CMEX-10 Pro camera. Software used was Imagefocus Alpha. Objectives 

10x, 20x, 40, 60x and 100x-oil immersion were used.  Darkfield microscopy and phase 

contrast microscopy were included observation methods.   

5.1.1  Chemical used in Turenki WWTP flotation process 

Polyaluminum chloride (PAC) was used as coagulation chemical at the beginning and in 

May 5th Ferric sulphate (Fe₂(SO₄)₃) was changed to coagulation chemical. PAC was used in 

the beginning because flotation process supplier guarantees reductions requirements given 



56 

 

 

when PAC is used in process. However, the ferric sulphate should also be suitable coagulant 

and as seen in list below according to literature the flotation influent that average pH is 7.4 

in Turenki WWPT should be good for ferric coagulant.  

Optimal pH-values given in the literature for ferric coagulants in water treatment: 

• Ferric sulphate pH 5-9 (Sulistyo et al. 2012)  

• Ferric chloride pH 7.5-8 (Gurup et al. 2019) 

• Ferric chloride pH 7-8 (Song et al. 2012) 

• Ferric chloride pH 7-9 (Liang et al. 2009) 

• Ferric sulphate pH 6-7 for BOD and 7-9 for TSS (Agulair et al. 2005) 

It was also suggested that both charge neutralization and co-precipitation are the 

predominant coagulation mechanism when pH is above neutral using ferric chloride and co-

precipitation when pH is close to 6. (Liang et al. 2009) In flotation process has however been 

prepared to adjust influent pH by sulfuric acid or caustic dosing. Used coagulation 

concentrations are expressed in chapter 6.3 Table14. 

Flocculation chemical used in flotation process was long chain cationic polymer product 

name Superflock. To study if there is more suitable polymer on market, a jar test was 

conducted. In jar test flotation influent water was mixed with three different Zetag polymers 

8125, 8165 and 8147.  In jar test was discovered that the polymer in use wasn’t the most 

suitable. Flotation influent in the jar where was added a the Superflock polymer in use was 

clearly more turbid and flocs that form did not float. Jar test results are shown in Figure 8 

below.  In the Figure 8 left is the Superflock polymer in use and number 8125, 8165 and 

8147 are tested Zetag polymers. From the Figure 8. can be clearly seen that the polymer in 

use doesn’t flocculate very well, the water in the left jar is very turbid and there aren’t any 

flocs in surface and few in bottom of the jar. The best result is show in jar 8147 where water 

is clearer meaning the turbidity has decreased when solid particles are flocculated to bigger 

flocs and most of them in this case rise to surface and some settled to bottom of jar. Based 

on the jar test it was suggested to use polymer 8147 in full scale test as flocculation polymer 

in flotation process. However, the better performing polymer in jar test was not available 

during the DAF process tests so the DAF test were done with Superflock polymer. 



57 

 

 

 

 

Figure 8. Polymer Jar tests for flotation influent. Left is the used polymer and number 8125, 8165 

and 8147 are tested polymers.  

Polymer dosage was at first 1-1.8 g/m3, but in April 2025 it was increased to 3 g/m3 in order 

to increase the reductions. Flocculant i.e. polymer dosages are presented in result Table 14. 

below. 

Sulfuric acid was used to decrease influent pH during June to enhance coagulation, because 

even though good FOG removal results were obtained already, BOD reduction struggled to 

meet the guarantee reduction requirement. Flotation supplier conducted the sulfuric acid test 

with help of the WWTP operators. Lowering the pH wasn’t ideal, because the pH must be 

adjusted up again with base after flotation so that it wound negatively effect on biological 

process. For that reason, sulfuric acid test was done only for short 3.5 hour period and only 

for one of two flotation lines. No laboratory test was done during the sulphuric acid test. 

Effect were seen from online TSS measurements. Effluents TTS was lower in the line where 

sulfuric acid was used. In Figure 9 is presented flotation effluent TSS (mg/L) from line 1 

and 2. Line 2 pH was adjusted closer to pH 5 during the test. From figure can be seen that 

effluents TSS concentrations separate as Line 1 concentration climes to near 500 mg/L and 

Line 2 stays at 300 mg/L. That result suggests that lower pH increases separation efficiency. 



58 

 

 

 

Figure 9. TSS concentrations of flotation effluents from line 1 and 2; pH values from line 2.  

 

 

 

 

 

 

 

 

 

 

 

 

0

100

200

300

400

500

600

pH
Line-2

8,68 8,38 8,08 7,87 5,85 5,82 6,6 5,97 5,52 5,42 5,36

TSS (mg/L), Flotation effluent

TSS Line-1 TSS Line- 2



59 

 

 

6  Results and discussion 

In order to study the flotation separation efficiency and effects to WWTP process, samples 

from flotation influent, flotation effluent, WWTP influent and WWTP effluent were 

collected and analysed from January 23th 2025 to June 11th 2025. Total 14 results of 

BOD7ATU, CODcr, TSS, TN, TP and FOG concentrations were obtained and results based on 

these analyses is presented in this chapter.  

6.1  Flotation influent 

Flotation was installed to pre-treat dairy wastewaters in Turenki WWTP to which influent is 

drawn from eastern sever pipe that contains sewage mixed with municipal wastewater and 

dairy wastewater. Dairy wastewater quality varies a lot by the hour and the quality influences 

greatly to flotation performance. The variation makes it harder to study the impacts of 

chemical dosing to separation efficiency.   pH and TSS values were monitored by online 

monitoring and from fourteen 24-hour composite samples. From composite samples 

BOD7ATU, CODcr, TSS, TN, TP and FOG concentrations were analysed in a certified and 

accredited laboratory. Results of flotation influent composite samples are presented in Table 

12. Samples were taken during January and June 2025. 

Table 12. Influent flow to Flotation unit. 24-hour composite samples 1-14 results of BOD7ATU, 

CODcr, TSS, TN, TP and FOG concentrations, pH and flows of incoming wastewater to flotation 

during January and June 2025.  

Sample Qin CODCrin BOD7ATUin TPin TNin TSS FOGin pHin 
 nro: m3/d mg/L mg/L mg/L mg/L mg/L mg/L   

1 1690 1200 640 7.6 51 380 56 7 
2 1690 1200 820 6.7 51 440 74 7.2 
3 1690 1200 600 6.9 33 390 - - 
4 1690 1100 550 7.9 55 390 58 7.5 
5 845 1200 600 7.1 51 510 - - 
6 1690 1200 600 9.3 49 480 140 7.2 
7 1381 1200 780 9.8 61 460 50 - 
8 2070 1100 500 7.8 54 260 45 7.6 
9 2048 870 500 6 39 360 47 7.1 

10 2039 1100 420 6.1 42 310 54 8.1 
11 1299 1200 630 7.7 48 380 61 7.1 
[...]
microscoping presenting activated sludge microorganisms from biological treatment 

aeration tanks. 

In Figures 19-24. are shown images taken in April 2025 with microscope from activated 

sludge. Activated sludge samples were taken from aeration 2 tank. Images in Figures 19-23 

show that in April activated sludge contained microorganisms like free-swimming ciliates, 

flagellate protozoa and stalked ciliates that is sing of healthy sludge. The images are showing 

a problem that is a loose flock structure. Loose flocs have poor settling properties and for 

that reason more dense and firm flock structure is more desirable. (Koivuranta 2016) 

 

   



70 

 

 

Figure 19. Free-swinging ciliates and some 

smaller flagellate protozoa. Loose floc. 

Magnification X200 (28.4.2025) 

 

Figure 20. Stalked ciliates indicate stable 

conditions and healthy sludge. Magnification 

X200 (28.4.2025) 

 

Figure 21. Free swimming ciliates and 

filament bind floc structures. Magnification 

x400 (28.4.2025) 

Figure 22. Loose flocs with inter-floc filament 

bridging. Magnification x400 (28.4.2025) 

 

Figure 23. Worm on the left and round cup 

shape algae on the right. Magnification x400 

(28.4.2025) 



71 

 

 

In Figure 24 can been seen Spirochaete bacteria that can be a sing of septic conditions and 

it is often seen in anaerobic municipal sludge (Lee et al. 2013). 

 
Figure 24. Spirochaete bacteria in aeration 1. Dark field microscopy Magnification x400 

(28.4.2025) 

 

When activated sludge from aeration 1 was microscoped in May 15th 2025. Microscope 

study showed healthy microorganisms in activated sludge, like in Figure 25 where is stalked 

Vorticella ciliate image taken in May 15th 2025.    

 
Figure 25. Stalked ciliate (Vorticella) indicate stable conditions and healthy sludge.  Magnification 

x200 (15.5.2025) 

Figures 25-28 show images of microscoping study in June 26th 2025. In these images are 

seen less spirochaete bacteria than in earlier microscoping studies during spring. This is 

probably result from the manual sludge planked removal from aeration tanks surface in June. 

In the removal process the anaerobic stage was also aerated for few hours which has not 

been favourable for spirochaete bacteria and also there is no greasy sludge planked anymore 

that may offer anaerobic conditions for spirochaete bacteria growth. 



72 

 

 

 
Figure 26. Spirochaete bacteria are shown less now than in 24.4.2025. Magnificationx400 

(26.6.2025) 

 

In figure 27. is clearly seen more dense and firm floc. Improved conditions for good floc 

forming bacteria growth has been able to develop since flotation has reduced the FOG load 

to biological treatment and old greasy sludge from aeration surfaces has been removed. 

Lipids rich FOG is favourable to filamentous bacteria growth and may be toxic to good 

bacteria inhibiting good bacteria growth as presented previously in chapter 2.4.8. 

 
Figure 27. Many free-swimming ciliates and more dense flocs.  Magnification x200 (26.6.2025) 



73 

 

 

 
Figure 28. Filamentous bacteria in floc structure as it should and not in free water. Also, Round 

cup shape algae.  Magnification x200 (26.6.2025) 

 

In this microscope study, more loose floc was shown in earlier samples taken in April 28th 

2025 than in last samples taken in 26.6.2025. Also, the presence of Spirochaete bacteria was 

decreased from April to June based on microscope study. That may be the result of physical 

removing the old greasy sludge from aeration surfaces. Overall it was noticeable that sludge 

structure was firmer in June than in April and healthy microorganisms was found from 

sludge. Filamentous bacteria were present in flock structure as it should be, not in free water 

between flock. This gives hope that the sludge will change from loose and poorly settling to 

denser and firmer. 

7.2  Flotation effects on WWTP pre-treatment unit 

Before flotation the WWTP pre-treatment unit equipment got clogged for the fat and grease 

constantly. Especially problems were in screening washer unit that got often clogged and 

disturbed the process.  From Figure 29a fat and grease clogged screening washer pipe can 

be seen. From Figure 29b can be seen removed fat and grease from screens conveyor screw 

before flotation was in use.  



74 

 

 

a. b. 

Figure 29. In picture a. Screening washer clogged by fat and grease and in picture b. fat and grease 

removed from pre-treatment equipment before flotation process was implemented. 

After flotation process was implemented in January there hasn’t been clogging problems in 

old pre-treatment process. Water surfaces in grit removal and screening washer have looked 

clear. In flotation process pre-treatment Combi-unit has also presented clogging problems, 

but the use of warm washing water has decreased the problem.  

7.3  Flotation effects on biological treatment 

Flotation process has decreased FOG load to biological treatment in average 62% and BOD7-

ATU 30%. Influence of reduced FOG has not been seen on biological treatment as much as 

on pre-treatment. Problem might be exciting greasy sludge in aeration tanks surfaces that 

needs to be physically removed. After surface sludge is removed it is assumed not to 

accumulate as fast as before because the decreased FOG load. BOD:N ratio was assumed to 

be changed in a way it would interfere the biological process. If BOD is separated too much 

in flotation, BOD:N ratio may increase to level that is not optimal for microbes mass growth 

in biological treatment. BOD:N ratio should be over 5 and optimum BOD:N ratio would be 

20. COD:BOD ratio was also calculated and observed in case of possible chances. 

COD:BOD ratio should be under 3.3 in readily biodegradable wastewater.  In Figure 30. is 

presented the BOD:N and COD:BOD ratio before flotation implementation and after. 



75 

 

 

 

Figure 30. BOD:N and COD:BOD ration in Turenki WWTP biological treatment influent after 

flotation implement.  

Average BOD:N ratio has been 8.3 in year 2024 before flotation implementation. After 

flotation process has started BOD:N ratio has decreased to average 7. Optimum BOD:N ratio 

would be 20. If BOD:N ratio is too low denitrification process may be compromised.  

BOD:N ratio is also often expressed as BOD=100 ratio, where BOD is 100 parts and N is 

then calculated to be X part. BOD=100 ratio has been in Turenki WWTP 100:12 before 

flotation and 100:14 now after flotation implementation. Optimum ratio would be 100:5. 

Average municipal ratio is 100:17 (KVVY 2024).  COD:BOD ratio has increased little and 

made wastewater slightly less biodegradable, but difference between before flotation 

COD:BOD ratio 1.9 and after flotation 2.1 is not very remarkable. 

Biological treatment has worked in normal level even though somewhat changed 

circumstances as FOG load has decreased even 62% and BOD 30%. In Table 17. are 

presented treatment reductions averages for CODCr, BOD7-ATU, TP, TSS, TN and 

nitrification rate in year 2024 and 2025 between January and June when flotation has been 

in use for environmental permit parameters. It can be seen that reductions have been very 

good.  

0

2

4

6

8

10

12

14

B
O

D
/N

 &
 C

O
D

/B
O

D
 r

at
io

BOD/N (>5, optimum 20,) 

&
COD/BOD (<2 = very easily biodegradable, <3.3 readily biodegradable) 

BOD/N COD/BOD



76 

 

 

Table 17. Turenki WWTP reductions and nitrification rate in year 2024 and in January to June 2025 

when flotation process has been in use.  

 Reduction % 

Parameter year 2024 spring 2025 

CODCr 96  96  

BOD7ATU 98  99  

TP 96  98  

TSS 97  98  

TN 93  94  

Nitrification rate 99  100 

 

However, at the end of January and in March was period when pre-treated wastewater was 

led to constructed basin in order to stop the sludge escaping from the process when high 

amount of melting snow and rainwater was flooding WWTP. In those flooding situations 

was not seen improvement in hydraulic capacity, but it was learned that return sludge flow 

limited the capacity. In June there was heavy rain period of few days when influent flow was 

elevated near 300 m³/h for 33 hours and when return sludge flow was adjusted accordingly 

with more powerful pump, WWTP seemed to be able to handle 400 m3/h flow peaks. In 

Figure 31a is picture taken from aeration before flotation unit installation in summer 2024 

and on the Figure 31b is picture of aeration tank surface in June 2025. Sludge was also 

removed manually from aeration surface. The sludge planked was thinner and also clear 

water is shown in surface of aeration in June 2025 compared to summer 2024 picture. 

 

 

 



77 

 

 

a.             b. 

Figure 31. Picture a. Aeration surface in summer 2024, before flotation and on right side picture b. 

summer 2025 when flotation has been used.  

For further development, all the old existing greasy sludge should be removed from aeration 

tanks surfaces. There is also need to develop the flotation sludge disposal so that the 

transported amount of flotation sludge would decrease. That could be accomplished by 

dewatering it more as on its own sludge fraction or together with the Turenki WWTP primary 

sludge separated from aeration tanks. In this study it was also found the lack in return sludge 

capacity as one of the return sludge pumps was equipped with too small impeller and for that 

reason couldn’t reach the adequate flow to keep the sludge planked steady in clarifier. 

 

 



78 

 

 

8  Conclusions 

In this thesis flotation separation efficiency and separation effects to WWTP process was 

studied. Purpose was first to study the reduction efficiency and optimal coagulant and 

polymer dosing of the floatation unit. Then the effect of the implemented and optimized 

flotation unit to Turenki WWTP biological process was studied. 

Dissolved air flotation (DAF) was placed as pre-treatment unit to municipal wastewater 

treatment plant (WWTP) to remove excess fats, oil and grease (FOG) from mixture of dairy 

and municipal wastewater. The preliminary expectation was that the flotation affects 

wastewater treatment process by reducing device and instrument clogging, reduce greasy 

sludge accumulation in aeration tanks surfaces. It was also expected that flotation would 

influence the process by reducing the negative impact of FOG on clarification performance, 

thereby improving the hydraulic capacity towards the design specification and reduce the 

need for bypassing in floods. Concerns regarding nitrogen removal compromising due loss 

of BOD in activated sludge were also predicted. 

According to this study, reduction rates for mixture of dairy and municipal wastewater 

achieved with the installed flotation unit were from January 2025 to June 2025 for FOG, 

biological oxygen demand (BOD) and total suspended solids (TSS) 66%, 31% and 45% 

respectively, when dosages were for polyaluminum chloride (PAC) 120 g/m3 and for 

polymer 3.0 g/m3. Ferric sulphate 180 g/m3 and polymer 3.0 g/m3 dosage gave 60% 

reduction for FOG, 39% reduction for BOD7ATU, and 43% reduction for TSS. It was 

estimated as a conclusion of jar test conducted with different polymers that different polymer 

may give better results. Also, according to the flotation unit supplier coagulation would be 

more efficient if influent pH would be heavily reduced. However, the lowered pH of the 

wastewater would have to be adjusted back up with a base, for that practical reason the pH 

was not lowered any further. 

Tests done in this study showed that the FOG is removed efficiently in flotation, which was 

the original main purpose of the flotation unit investment. Test results are shown in Table 

14. and Figures 9-11. Also, it seems that flotation has not have affected to nitrogen removal 

as it was considered to be possible affect due BOD reduction in flotation. In the test period, 

BOD:N ratio has lowered from 100:12 to 100:14 which is slightly less optimal for bacteria 



79 

 

 

growth in biological phase. Greasy sludge has not been diminished on its own from aeration 

surface during this study. Sludge has been removed from aeration surfaces physically after 

the end of the test period and it is assumed that greasy sludge won’t accumulate in aeration 

surface ass easily now that FOG load is reduced in the flotation unit. Test period ended in 

June 2025, but in August 2025 it was seen that aeration surfaces were significantly improved 

as the greasy sludge planked had been diminished.  WWTP hydraulic capacity couldn’t be 

fully tested in summer because there were not real flood situations. In early spring during 

snow melting and rain hydraulic capacity seemed normal i.e. lower than designed, but at that 

time flotation had been used only short period of time and the effect on treatment process 

weren’t fully accomplished. In summer at the end of the test period and after physical old 

sludge removal from aeration during smaller summer storm flood hydraulic capacity seemed 

somewhat better, but the change cannot be confirmed at this point. Also, later in autumn 

little pit less than 24-hour period of 350 m³/h inflow to WWTP flow didn’t yet jeopardize 

the process which was a good sign. 

Flotation process produces lots of flotation sludge. Disposal of that sludge is challenging 

and expensive so it is vital to decrease the sludge production. It might be possible to try 

flotation with less coagulant dose, if then sufficient amount of FOG is still removed, but 

sludge need to dispose is reduced. Also, sludge dewatering before transport to final disposal 

must be studied and developed.  

Over all according to this study, it can be concluded that dissolved air flotation removes 

efficiently FOG from mixed dairy wastewater in municipal WWTP. BOD and TSS removal 

from mixed dairy wastewater were less efficient. According to this study nitrogen removal 

did not get compromised in biological treatment even though BOD load to biological 

treatment was decreased due flotation process. Flotation also resolved the grease 

accumulating and clogging problems in pre-treatment devices as the FOG from dairies is 

now separated in flotation process.  

 



80 

 

 

References 

Aguilar, M. I., Sáez, J., Lloréns, M., Soler, A., Ortuño, J. F., Meseguer, V. & Fuentes, A. 

(2005). Improvement of coagulation–flocculation process using anionic polyacrylamide as 

coagulant aid. Chemosphere, 58(1), 47-56. 

Airix, 2007. Janakkalan Vesi, Turengin puhdistamon laajennus ja saneeraus. Processsin 

mitoitus. 11.5.2007 

Andreasen, K. & Nielsen, P. H. (1997). Application of microautoradiography to the study of 

substrate uptake by filamentous microorganisms in activated sludge. Applied and 

Environmental Microbiology, 63(9), 3662-3668. 

Arnold, S. R., Grubb, T. P. & Harvey, P. J. (1995). Recent applications of dissolved air 

flotation pilot studies and full-scale design. Water Science and Technology, 31(3-4), 327-

340. 

Avramidis, P., Konstantinos, N. & Vlasoula, B. (2015) Total Organic Carbon and Total 

Nitrogen in Sediments and Soils: A Comparison of the Wet Oxidation – Titration Method 

with the Combustion-infrared Method, Agriculture and Agricultural Science Procedia, 

Volume 4, 2015, Pages 425-430, ISSN 2210-7843, 

https://doi.org/10.1016/j.aaspro.2015.03.048. 

Bouknana, D., Hammouti, B., Salghi, R., Jodeh, S., Zarrouk, A., Warad, I. & Sbaa, M. 

(2014). Physicochemical characterization of olive oil mill wastewaters in the eastern region 

of Morocco. J. Mater. Environ. Sci, 5(4), 1039-1058. 

Castillo, A.F., Garibay, M.V., Senés-Guerrero, C., Orozco-Nunnelly, D.A., de Anda, J. & 

Gradilla-Hernández, M.S. (2022). A review of the sustainability of anaerobic reactors 

combined with constructed wetlands for decentralized wastewater treatment, Journal of 

Cleaner Production, Volume 371, 2022, 133428, ISSN 0959-6526, 

https://doi.org/10.1016/j.jclepro.2022.133428. 

Chao, A. C., & Yang, W. F. (1981). Biological treatment of wool scouring wastewater. 

Journal (Water Pollution Control Federation), 311-317. 



81 

 

 

Chipasa, K. B. & Mędrzycka, K. (2006). Behavior of lipids in biological wastewater 

treatment processes. Journal of industrial microbiology and biotechnology, 33(8), 635-645. 

Collin, T., Cunningham, R., Deb, M., Villa, R., MacAdam, J. & Jefferson, B. (2022) Energy 

potential of household fats, oils and grease waste. Water and Environment Journal, 36(1), 

132–141. Available from: https://doi.org/10.1111/wej.12744 

Creamer, K. S., Chen, Y., Williams, C. M., & Cheng, J. J. (2010). Stable thermophilic 

anaerobic digestion of dissolved air flotation (DAF) sludge by co-digestion with swine 

manure. Bioresource Technology, 101(9), 3020-3024. 

Environmental Protection Act, 527/2014. Ministry of the Environment. Translation 

905/2020, 23.2.2021. 

Finnish Government degree on Urban Wastewater 888/2006, 2.4 § 

Finnish Water Utilities Association (FIWA) (2018). Finnish Industrial Wastewater Guide – 

conveying non-domestic wastewater to sewers. Available from: www.vvy.fi  

Fluence Corporation, New Team, (2024). Website: https://www.fluencecorp.com/daf-treats-

dairy-effluent-for-municipal-disposal/ (Visited 19.3.2025) 

Ganidi, N., Tyrrel, S., & Cartmell, E. (2009). Anaerobic digestion foaming causes–a review. 

Bioresource technology, 100(23), 5546-5554. 

Gerardi, M. H. (2003). Settleability problems and loss of solids in the activated sludge 

process. John Wiley & Sons. 

Howe, K.J., Hand, D.W., Crittenden, J.C., Trussell, R.R., Tchobanoglous, G. (2012). 

Principles of Water Treatment. John Wiley & Sons. Book, 5. Coagulation and flocculation 

p. 139-170. 

ISO 11885:2009. Water quality. Determination of selected elements by inductively coupled 

plasma optical emission spectrometry (ICP-OES) (ISO 11885:2007) 

ISO 15705:2002. Water quality — Determination of the chemical oxygen demand index 

(ST-COD) — Small-scale sealed-tube method 

Karttunen, E., Kiuru, H., Tuhkanen, T. (2004). Vesihuolto: 2. Helsinki: Suomen 

rakennusinsinöörien liitto RIL ry. 



82 

 

 

Kaul, S. N. & Ashutosh Gautam (2021), Water and Wastewater Analysis. New Delhi: Daya 

Publishing House. Accessed: 2 March 2025. Available at the LUT Academic Library 

Koivuranta, E. 2016. Optical Monitoring of Flocks and Filaments in the Activated Sludge 

Process. Väitöskirja.  

Krofta, (2023) Krofta Multifloat DAF, Operation manual 

Kruszelnicki, M., Polowczyk, I., Przemyslaw, B. & Kowalczuk (2024). Insight into the 

influence of surface wettability on flotation properties of solid particles – Critical contact 

angle in flotation, Powder Technology, Volume 431, 2024, 119056, ISSN 0032-5910, 

https://doi.org/10.1016/j.powtec.2023.119056. 

Kurup, G. G., Adhikari, B., & Zisu, B. (2019). Treatment performance and recovery of 

organic components from high pH dairy wastewater using low-cost inorganic ferric chloride 

precipitant. Journal of Water Process Engineering, 32, 100908. 

KVVY Tutkimus Oy, (2022). Janakkalan jätevedenpuhdistamon käyttö- ja päästötarkkailun 

vuosiyhteenveto 2021. Tutkimusraportti. 

KVVY Tutkimus Oy, (2023). Janakkalan jätevedenpuhdistamon käyttö- ja päästötarkkailun 

vuosiyhteenveto 2022. Tutkimusraportti. 

KVVY Tutkimus Oy, (2024). Janakkalan jätevedenpuhdistamon käyttö- ja päästötarkkailun 

vuosiyhteenveto 2023. Tutkimusraportti.  

KVVY Tutkimus Oy, (2025). Janakkalan jätevedenpuhdistamon käyttö- ja päästötarkkailun 

vuosiyhteenveto 2024. Tutkimusraportti.  

Lalman, J. A., & Bagley, D. M. (2001). Anaerobic degradation and methanogenic inhibitory 

effects of oleic and stearic acids. Water research, 35(12), 2975-2983. 

Lee, S. H., Park, J. H., Kang, H. J., Lee, Y. H., Lee, T. J. & Park, H. D. (2013). Distribution 

and abundance of Spirochaetes in full-scale anaerobic digesters. Bioresource Technology, 

145, 25-32. 

Liang, Z., Wang, Y., Zhou, Y. & Liu, H. (2009). Coagulation removal of melanoidins from 

biologically treated molasses wastewater using ferric chloride. Chemical Engineering 

Journal, 152(1), 88-94. 



83 

 

 

Manninen, T. & Haapea, P. (2019). Aktiivilietteen mikroskopoinnilla puhtaampaa vettä. 

LAMK,Pro.Saatavissa:http://www.lamkpub.fi/2019/05/31/aktiivilietteen-

mikroskopoinnilla-puhtaampaa-vetta/ 

Metcalf & Eddy Inc., Tchobanoglous, G., Burton, F. L., Tsuchihashi, R. & Stensel, H. D. 

(2013). Wastewater engineering: Treatment and resource recovery (5th ed.). McGraw-Hill 

Professional. p.724 

Metcalf & Eddy, F. L. (2015). Wastewater Engineering Treatment and Resources Recovery. 

New York: McGraw Hill Education 

Mulder, A., Van de Graaf, A. A., Robertson, L. A. & Kuenen, J. G. (1995). Anaerobic 

ammonium oxidation discovered in a denitrifying fluidized bed reactor. FEMS microbiology 

ecology, 16(3), 177-183. 

Nielsen, P. H., Roslev, P., Dueholm, T. E. & Nielsen, J. L. (2002). Microthrix parvicella, a 

specialized lipid consumer in anaerobic–aerobic activated sludge plants. Water Science and 

Technology, 46(1-2), 73-80. 

Pankivskyi, Y. I., & Wang, L. K. (2021). Innovative wastewater treatment using activated 

sludge and flotation clarifications under cold weather conditions. In Environmental flotation 

engineering (pp. 229-300). Cham: Springer International Publishing.  

Pitk, P., Kaparaju, P., & Vilu, R. (2012). Methane potential of sterilized solid slaughterhouse 

wastes. Bioresource Technology, 116, 42-46. 

Pirzadeh, B. (2022). Physical Wastewater Treatment. Wastewater Treatment. IntechOpen. 

Available at: http://dx.doi.org/10.5772/intechopen.104324. 

Qambar, A.S. & Al Khalidy, M. (2022). Development of local and global wastewater 

biochemical oxygen demand real-time prediction models using supervised machine learning 

algorithms. Engineering Applications of Artificial Intelligence. 118. 105709. 

10.1016/j.engappai.2022.105709. 

Radojevic, M. & Bashkin, V.N. (2006), Practical Environmental Analysis, Royal Society of 

Chemistry, The, La Vergne. Available from: ProQuest Ebook Central. [2 March 2025]. 

Samer, M. (2015). Biological and Chemical Wastewater Treatment Processes. Wastewater 

Treatment Engineering. InTech. Available at: http://dx.doi.org/10.5772/61250. 



84 

 

 

Shammas, N.K. & Bennett, G.F. (2010). Principles of Air Flotation Technology. In Book: 

Shammas, Nazih & Wang, Lawrence & Hahn, Hermann. (2010). Fundamentals of 

Wastewater Flotation. 10.1007/978-1-60327-133-2_4.    

Shammas, N.K., Wang, L.K., Hahn, H.H. (2010). Fundamentals of Wastewater Flotation. 

In: Wang, L., Shammas, N., Selke, W., Aulenbach, D. (eds) Flotation Technology. 

Handbook of Environmental Engineering, vol 12. Humana Press, Totowa, NJ. 

https://doi.org/10.1007/978-1-60327-133-2_4 

SFS-EN ISO 5815-1:2019. Water quality. Determination of biochemical oxygen demand 

after n days (BODn). Part 1: Dilution and seeding method with allylthiourea addition (ISO 

5815-1:2019) 

SFS-EN ISO 9963-1:en Water quality. Determination of alkalinity. Part 1: Determination of 

total and composite alkalinity (ISO 9963-1:1994) Confirmed 26.08.1996 

SFS-EN 27888:en Water quality. Determination of electrical conductivity (ISO 7888:1985) 

SFS-EN 872. 2005. Water quality. Determination of suspended solids. Method by filtration 

through glass fiber filters. 1. painos. Helsinki: Suomen standardisoimisliitto SFS. 14 s. 

SFS-EN ISO 20236:2024:en Water quality. Determination of total organic carbon (TOC), 

dissolved organic carbon (DOC), total bound nitrogen (TNb) and dissolved bound nitrogen 

(DNb) after high temperature catalytic oxidative combustion (ISO 20236:2024) 

Sillanpää, M., Ncibi, M. C., Matilainen, A. & Vepsäläinen, M. (2018). Removal of natural 

organic matter in drinking water treatment by coagulation: A comprehensive review. 

Chemosphere (Oxford), 190, 54–71. https://doi.org/10.1016/j.chemosphere.2017.09.113 